

金屬工業研究發展中心區域研發服務處(中區)

METAL INDUSTRIES RESEARCH & DEVELOPMENT CENTRE

REGIONAL R&D SERVICE DEPARTMENT (TAICHUNG)

台中市西屯區 407 工業區 37 路 25 號

TEL : (04)23502169

NO. 25, 37TH ROAD, INDUSTRIAL PARK, TAICHUNG, TAIWAN, R.O.C.

防塵與防水試驗報告表 DUST & WATER PROTECTED TESTING REPORT



Page 1 of 2

檢測編號： SC91018

Application No.

收件日期： 91.07.23

Received date

委託者： 宇鐘實業股份有限公司

Applicant

取樣者： 宇鐘實業股份有限公司：林泰源

Sampler

委託事項： IPX7 防水測試

Job description

樣品名稱： 防水尼龍防爆管

Sample name

樣品編號： PBF

Sample No.

測試日期： 91.07.29

Test date

測試地點： Metal Industries Research & Development Centre Regional R. & D. Service Department

Test place (Taichung). No. 25, 37th road, Industrial park, Taichung, R.O.C.

簽發日期： 91.07.31

Date issued

注意：(1)本報告僅對送檢樣品負責。(2)本報告未經書面許可不得複製或摘錄。

Note : (1). This report is responsible for designated samples only.

(2). Reproduction of all or parts of this report without a written approval is strictly prohibited.

報告簽署人：

Report Authorized Person



檢驗員：

Inspector



改訂版次：0

Revision No.

金屬工業研究發展中心區域研發服務處(中區)

METAL INDUSTRIES RESEARCH & DEVELOPMENT CENTRE

REGIONAL R&D SERVICE DEPARTMENT (TAICHUNG)

台中市西屯區 407 工業區 37 路 25 號

TEL : (04)23502169

NO. 25, 37TH ROAD, INDUSTRIAL PARK, TAICHUNG, TAIWAN, R.O.C.

防塵與防水試驗報告表 DUST & WATER PROTECTED TESTING REPORT



Page 2 of 2

一、檢驗依據：Test accorded to：

INTERNATION ELECTROTECHNICAL COMMISSION STANDARD : EN60529.

Degrees of protection provided by enclosures (IP Code).

二、測試設備：Test equipment：

Water Protected Test Machine.(防水試驗測試設備)

三、樣品規格：Sample specification：

MAS+PBF+YCB+MS6A 28-11S

四、測試項目及內容：Test items & contents：

IPX7：暫時性浸入 1 m 之水中試驗---將測試物件之最低點，浸入距水面 1000 mm 之高度，並保持 2 小時之時間。

五、試驗結果：Results：

IPX7 保護等級測試，符合規範要求---無水份進入外殼內部。

-----以下空白-----

注意：(1)本報告僅對送檢樣品負責。(2)本報告未經書面許可不得複製或摘錄。

Note：(1). This report is responsible for designated samples only.

(2). Reproduction of all or parts of this report without a written approval is strictly prohibited.

報告簽署人：

Report Authorized Person



檢驗員：

Inspector



改訂版次：0

Revision No.